
Date : Sep. 04. 2023

Order No. : TF1114

L/C No. : -

P.O. No. : -

MILL TEST CERTIFICATE / CERTIFICATE OF INSPECTION

Items Norminal or Specified Actual

Diameter 6 MM 6 MM

Breaking Strength 602 KGS 618 KGS

1. TYPE

2. TEST RESULTS

Name of Rope : PP 3S/T ROPE

Diameter : 6 MM Construction : 3-STRAND

Length : 200 METER Lay : EXTRA SOFT

Net Weight : 17 KG Twist : Z-TWIST

Gross Weight : 17.1 KG Specification : MILL SPEC

Color : WHITE WITH 1 BLUE TRACER

3. MATERIAL

※ Tested according to ISO 2307 standards

Name of Material........................ POLYPROPYLENE RESIN

Cert. No. : TMC1710

Purchaser : KIAN YONG MARINE SUPPLIER PTE LTD

B/No. : 19-28 ( 5 COIL / EA )

CHULHONG MIN
Quality Management System approved to ISO 9001 : 2015

Comment :

Manufactured in accordance with

QUALITY MANAGEMENT TEAM


